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Hoop-wrapped composite cylinders with steel liner for the on-board storage of
compressed natural gas as a fuel for automotive vehicles

4% UMY 5 Hoop-wrapped composite cylinder type:

CNG2-G-426-260-20B

P2 i S Product drawing No.: LD-QP2.TY-P-2338 ( 2023.08.07 )

B4 /v I Filling medium:

CNG

#1134 ¥F 7T UE4W 5 Manufacturing licence number:

TS2210K24-2026

3% #.47 Manufacturing company: %2 #%k &) {EYE ][R 22 5] Anhui Clean Energy Co., Ltd.

A4S Bateh No.:
bR AE{C S Standard:

MRP101
GB/T 24160-2022

#1li% H 3 Manufacturing Date:

Affrgasge it 192 H

%5 M__001

8% 192 B

2023.10

7F Remark: At & K48 P A4S F I

contain following number:

5 This batch hoop-wrapped composite cylinders don’t
001 (A2 PEREIREE). 002 (A AEZK FEARBEREE ). 019 (kK RARIG RS )
7E: HHE GB/T 24160-2022 bRk MsE, 1/ MEFR R MELE TR E] 22500 YBL E U5 A P4 M 8 ol 2, Wk )
PEER AR B0 1T DAL B4 T — R g SRR, A/ CAS) FARER. ( Fitk MRPO9BISS i)t /) 1RFR A

I S HAEE Main technical data

AR AR S (MPa) - KR RS /) (MPa) 0
Nominal WP Hydrostatic TP
ARROKER (L) SERBES (MPa)
260 ' 20
Nominal Volume Leakage TP
NAHARREE (mm)
_ 426
Liner OD
2 FAE#EL Main Material
51 Type RS S Name RS S Type
M IE# ¥} Liner Material TEENE 30CrMo ®426X5.9
21 4k ¥ Fiber Material B R 4T 4 E6DR17-1200-308H
P B4 Fl Resin Material PR i CYD-128
3 WIRFEME2E 7 Liner Material Chemical Composition
U % Element C Si Mn Cr Mo S p S+P Ni Cu
SR bRdE% | 026~ | 0.17~ | 040~ | 0.80~ | 0.15~ < < SRE
=0.30 | =0.20
AQL 0.34 0.37 0.70 1.10 0.25 0.004 0.010 |- 0.014 :
SR % ‘ >
’ 0.321 | 0.218 | 0.523 | 0.985 | 0.170 | 0.002 | 0.009 | 0.011 | 0.023 | 0.034
Actual Content ¢ L |
4 1% BE Mechanical Property -
4.1 WIH#4 %} Liner Material
) } Pridi o g Jott e 53k FEE W7 5 % Pt
For i 51 _ _ i 1 /475 Bend
) Tensile Strength | Yield Strength | Elongation Impact value .
Inspection Item 180
Rm (MPa) Rea (MPa) A (%) a kv (Jiem?)
R bR AQL =890 <995 =755 =14 =28 | FH=35 ey
s g R Acceptance
9217.2 829 15.1 75 80
Actual Results

4.2 214E/B i 2 5 M KL Fiber/Resin Composite
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fr3G T H Inspection Item | $iihi 5% /% Tensile Strength o./MPa JZ 18] BY 1) 5% B Shear Strength Ts/MPa

kg FRAE AQL =900 =13.8
S 45 F Actual Results 11773 1208.9 1248.1 473 42.6 43.9
5 W4 A5 A Liner Metallographical Inspection
w2 fi Bk JZ K FE Decarburized Layer, mm
Microscopic Structure HREE Outside N EE Inside
7] sk % [ A& Tempered Sorbite 0.14 0.06

6 PN HH s 5 i kG Y Check the dissection of liner bottom
SRR T R & EACE R, KEHNEK.

7 KR RER AL Bursting Test

7.1 WIH Liner
% % Serial No.: 002 BRI /) Bursting Pressure: 29.70MPa
#4101 Shape of crevasse: MEPEARF., LHEH .

7.2 1%l Cylinder
45 Serial No.: 019 1% [k /7 Bursting Pressure: 57.71MPa

PG 11 Shape of crevasse: YEPEARH., JTHEH .

8 ik 1M A5 Ambient Temperature Pressure Cycling Test
456 i 4w 5 Hoop-wrapped composite cylinder No.: _MRP098185
¥ % ) b IR Maximum Cycling Pressure: 26.00MPa
¥ & /) F B Minimum Cycling Pressure: 2.00MPa
i35 45 S Testing Results:

R INEEIR 22544 YK, A JC M SRR

Ambient Temperature inflating cycling to 22544 times, cylinder has no leakage and no burst.
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